
1 Charlotte County Sewer 
  

 

SEWER MASTER PLAN  
 

City of Punta Gorda Utilities Department | 2018 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



PUNTA GORDA 
SEWER MASTER PLAN 

 

 

Prepared for: 

City of Punta Gorda Utilities Department 

326 West Marion Avenue Punta Gorda, Florida 33950  

 

Prepared by: 

Jones Edmunds & Associates, Inc. 

324 S. Hyde Park, Suite 250 

Tampa, Florida 33606 

 

 

 

 

 

 

Certificate of Engineering Authorization #1841 

 

Jones Edmunds Project No.: 03405-028-01 

 

 

Authorization: 

The preparation by Jones Edmunds & Associates Inc., 730 NE Waldo Road, 
Gainesville, Florida 32641, of the Fiscal Year (FY) 2017 Sewer Master Plan is 
[...]
and information related to the proposed collection system are presented below:  

 Total lots: 233 
 Length of gravity mains: 33,660 LF 
 Quantity of LSs: 4 

Transmission system improvements will be required to convey wastewater from this 
service area to an existing LS and then to the WWTP. Based on coordination with the 
City, the wastewater from this Project Area is expected to be conveyed to LS 66. 
Determination of the transmission system improvements as discussed previously will 
require hydraulic modeling. 

 Project Area 6 includes the developments north of Riverside Drive between I-75 and 
Darst Avenue. Sub-areas 6d, 6e, and 6f (See Figure 3-6) are not likely to be developed 
because of the extent of wetlands within their borders. For this reason, information and 
data related these sub-areas are excluded from the presentation below. The lots within 
the project area and information related to the proposed collection system are presented 
below:  

 Total lots: 304 
 Length of gravity mains: 22,576 LF 
 Quantity of LSs: 3 

In addition, transmission system improvements will be required to convey wastewater 
from this service area to a new transmission LS and then to the WWTP. Determination of 
the transmission system improvements as discussed previously will require hydraulic 
modeling. 

  



DRAFT 

Capital Improvement Projects Punta Gorda Sewer Master Plan    4-5 
 

 

 Project area 7 includes areas north of Acline Road and south of the Alligator Creek. The 
project sub-areas are intersected by Tamiami Trail (SR-41). The connection year for 
these areas depends on the schedule of the planned development north of Alligator 
Creek. The lots within the project area and information related to the proposed collection 
system are presented below: 

 Total lots: 153 
 Length of gravity mains: 11,753 LF 
 Quantity of LSs: 2 

Transmission system improvements will be required to convey wastewater from this 
service area to an existing LS and then to the WWTP. Based on coordination with the 
City, the wastewater from this Project Area is expected to be conveyed to LS 60. 
Determination of the transmission system improvements as discussed previously will 
require hydraulic modeling. 



DRAFT 

Capital Improvement Projects Punta Gorda Sewer Master Plan    4-6 
 

Figure 4-2 Improvement Plan 

 

 



DRAFT 

Capital Improvement Projects Punta Gorda Sewer Master Plan    4-7 
 

4.3 CAPITAL COSTS 

Table 4-1 provides the capital costs for the Improvement Plan collection systems. Phase 1 
of the improvement projects that include Project Areas 1, 2, and 3 will span 9 years. The 
duration of the subsequent projects are subject to change. Each project area is estimated to 
be completed in a 3-year period, with planning and design being conducted the first year 
and construction occurring in Years 2 and 3. Some projects are expected to be completed in 
2 years, but larger projects may require additional time and their schedules should be 
adjusted during the project preliminary design phase.  

The entire improvement project is estimated to cost $82,200,000, with the 9-year Phase 1 
improvement projects comprising areas 1, 2, and 3 costing $39,100,000.  

Additional transmission system improvements are expected to be required to serve these 
project areas. The costs associated with the transmission system improvements including 
LSs and force mains will be covered by PGU’s Wastewater Capacity Fees. Hydraulic analysis 
and additional planning will be required to determine the detailed transmission system 
improvements and associated costs.  

 

 

  



DRAFT 

Capital Improvement Projects Punta Gorda Sewer Master Plan    4-8 
 

Table 4-1 Capital Improvement Plan 

Project Area Years 1 – 3 Years 4 – 6 Years 7 – 9 Years 10 – 12 Years 13 – 15 Years 16 – 18 Years 19 – 21 

1 $11,028,000 $                   - $                   - $                   - $                   - $                 - $                 - 

2 $                   - $9,952,000 $                   - $                   - $                   - $                 - $                 - 

3 $                   - $                   - $9,065,000 $                   - $                   - $                 - $                 - 

4 $                   - $                   - $                   - $10,455,000 $                   - $                 - $                 - 

5 $                   - $                   - $                   - $                   - $10,754,000 $                 - $                 - 

6 $                   - $                   - 
 

$                   - $                   - $7,885,000 $                 - 

7 $                   - $                   - $                   - 
 

$                   - $                 - $4,081,000 

Total Collection System Costs $11,028,000 $9,952,000 $9,065,000 $10,455,000 $10,754,000 $7,885,000 $4,081,000 

Total Transmission System Costs $3,308,400 $2,985,600 $2,719,500 $3,136,500 $3,226,200 $2,365,500 $1,224,300 

Total S2S Costs $14,336,400 $12,937,600 $11,784,500 $13,591,500 $13,980,200 $10,250,500 $5,305,300 

Total Capital Cost $82,186,000 

 



DRAFT 

Wastewater Treatment Plant Punta Gorda Sewer Master Plan    5-1 
 

5 WASTEWATER TREATMENT PLANTS 
The complexity and importance of WWTPs are often overlooked; therefore, the Chapter 
briefly discusses their purpose, monitoring requirements, and planning protocols. This 
Chapter also provides an overview of the current WWTP processes and operations, reviews 
historical flows and treated effluent water characteristics, lists ongoing improvements and 
challenges, and presents flow projections under low-, medium-, and high-growth conditions.  

5.1 WWTP TREATMENT, MONITORING, AND PLANNING OVERVIEW 

WWTPs are designed to treat wastewater collected throughout the community and return 
the treated water to the environment. The treatment methods implemented at WWTPs 
include a number of physical and biological processes designed to provide optimal conditions 
for removing solids, breaking down organic material, and in some situations removing 
nutrients. The level and method of treatment depend on local conditions, disposal options, 
and regulations set forth to protect the health and safety of the public and our natural 
resources. FDEP is the state agency that issues WWTP permits and requires Utilities to 
record and submit discharge monitoring reports (DMRs) of flows and water quality 
characteristics to maintain compliance with the regulations.  

The City of Punta Gorda currently owns and operates the Cecil Webb WWTP (see  
Figure 5-1). The WWTP serves the City of Punta Gorda and Charlotte County residents 
within the PGU service area. The WWTP is designed and permitted to treat 4 MGD of 
wastewater, expressed on an AADF basis. In addition, the WWTP has to meet effluent water 
quality requirements for constituents such as total suspended solids (TSS), carbonaceous 
biological oxygen demand (CBOD), and fecal coliform before safely injecting the water 
underground.  

As local populations grow and infrastructure ages, the WWTP flows increase and eventually 
require the WWTP to be expanded. The timing for expansions and infrastructure 
improvements can be estimated using historical patterns and flow projections.  

As part of the master planning effort, population-based flow projections were developed to 
estimate the future expansion timeline for the Cecil Webb WWTP and delineate the project 
areas through buildout.  

SWFWMD developed spatially located population projections by combining the Bureau of 
Economic and Business Research (BEBR) growth data with Property Appraiser GIS parcel 
data. Flow projections for the WWTP involved combining SWFWMD’s data with census data, 
DMR data, City planning data, and commercial water use data. The flow projections were 
modeled under medium-growth conditions, and low- and high-growth factors were used to 
determine the early and late start dates for each WWTP improvement.  

 



DRAFT 

Wastewater Treatment Plant Punta Gorda Sewer Master Plan    5-2 
 

Figure 5-1 Location of City of Punta Gorda WWTP 

 

 



DRAFT 

Wastewater Treatment Plant Punta Gorda Sewer Master Plan    5-3 
 

The timing of the WWTP expansions presented in this Chapter are based on flow projections 
and Rule 62-600.405, FAC, Planning for Wastewater Facilities Expansion. This rule specifies 
when an owner of a WWTP is required to prepare and implement a capacity analysis report 
(CAR) or an update to one, preliminary design, final design, and an FDEP permit application 
for construction of the expansion based on the historical flows recorded in DMRs.  

The criteria established in Rule 62-600.405, FAC, include: 

 A CAR is submitted to FDEP when the 3-month annual daily flow (TMADF) of the most 
recent 3 consecutive months exceeds 50 percent of the permitted capacity of the WWTP 
or reclaimed water and disposal systems. 

 If the permitted capacity will not be equaled or exceeded in at least 10 years, then a 
CAR is submitted every 5 years.  

 If the permitted capacity will be equaled or exceeded in 10 years, then a CAR is 
submitted annually. 

 If the latest CAR concludes that the permitted capacity will be equaled or exceeded: 

 In the next 5 years: Planning and preliminary design of a WWTP expansion needs to 
be prepared. 

 In the next 4 years: Final design documents (drawings and specifications) need to be 
prepared. 

 In the next 3 years: An FDEP permit application for expansion needs to be prepared. 

Initiation of the construction of an expansion depends on the complexity of the expansion, 
the growth rate of the WWTP service area, the availability of funding, and other operational 
factors. For this reason, City staff and outside consultants routinely conduct facility 
assessments to identify improvements to optimize the operation and aesthetics of the 
WWTPs.  

5.2 OVERVIEW OF CITY OF PUNTA GORDA’S CECIL WEBB WWTP  

The Cecil Webb WWTP was constructed at 30999 Bermont Road on an 860-acre tract of land 
using an EPA grant. The land is under a 99-year lease from the State of Florida. In 1984, 
the 2.0-MGD AADF facility began treating wastewater under FDEP Permit No. FLA118371. 
Originally, the treated effluent from the WWTP was used for agricultural reuse to irrigate 
under-drained hay fields on the WWTP site, and local farmers harvested the hay. Because of 
connectivity to surface water through site runoff that ultimately entered Charlotte Harbor, 
the plant required an NPDES permit. Following an expansion in 1992, the permitted capacity 
doubled to 4.0 MGD AADF.  

As regulations changed and discharge-monitoring requirements intensified, the City worked 
through several consent orders and explored other effluent disposal options. By 1999, the 
path toward using underground injection for effluent disposal began, and in October 2000 
the injection well was fully operational. The City currently disposes of treated effluent by 
injection into a Class 1 injection well with a permitted capacity of 12 MGD. The injection well 



DRAFT 

Wastewater Treatment Plant Punta Gorda Sewer Master Plan    5-4 
 

permit is renewed every 5 years. Residuals are disposed of by land application on the WWTP 
site. 

The plant provides secondary treatment of wastewater and aerobic digestion of waste 
biosolids. The treatment units at the plant include two mechanical bar screens, aerated grit 
removal, four aeration tanks, four clarifiers, two chlorine contact tanks, six aerobic 
digesters, one lined supernatant holding basin, and three lined effluent storage basins with 
60 million gallons (MG) of total storage volume. The current permit expires in September 
2019. Figure 5-2 shows the City of Punta Gorda WWTP process flow diagram. 

Figure 5-2 Punta Gorda Wastewater Treatment Plant 

 

A.) Headworks: Raw wastewater enters the WWTP headworks structure where screening 
and grit removal take place. Two mechanical screens remove larger non-biodegradable 
material, and a manual bar screen is available for bypass purposes. After screening, the 
wastewater flows into a vortex-type grit removal unit for grit separation. Compacted 
screening and separated grit are dewatered and discharged to dumpsters for disposal. 
Internal plant flows from the on-site LS, supernatant from the aerobic digesters, and return-
activated sludge (RAS) from the clarifiers combine with raw wastewater. Figure 5-3 shows 
the WWTP headworks. 

 



DRAFT 

Wastewater Treatment Plant Punta Gorda Sewer Master Plan    5-5 
 

Figure 5-3 Punta Gorda WWTP – Headworks 

 

B) Biological Treatment for Organics Removal: Wastewater from the headworks splits 
equally into four 50-foot-diameter, 175,000-gallon circular tanks where aeration and 
microorganisms treat biodegradable material. Blowers aerate the wastewater through two 
jet aeration devices per aeration tank. Figure 5-4 shows the WWTP aeration tanks. 



DRAFT 

Wastewater Treatment Plant Punta Gorda Sewer Master Plan    5-6 
 

Figure 5-4 Punta Gorda WWTP – Aeration Tanks 

 

C) Secondary Treatment: Flow from the biological treatment process splits between four 
50-foot-diameter secondary clarifiers for solids separation. The clarifiers are skimmed to 
remove floatables and scum before the effluent flows over a circumferential weir. RAS 
pumps, located in the main control building, convey RAS to the headworks to replenish the 
microbial community or to the aerobic digestion tanks as waste-activated sludge (WAS). 

D) Tertiary Treatment – Filtration: Clarified water is pumped to three deep-bed Tetra filters 
for tertiary filtration to remove the remaining solids. The filters are regularly cleaned using 
water from the clearwell and airbursts. Backwash water flows to the mudwell and is sent 
back through the plant for treatment. When flows exceed the filter’s capacity, the clarified 
water is diverted to one of three holding ponds. 

Figure 5-5 shows the WWTP Filter Feed Pumps. 



DRAFT 

Wastewater Treatment Plant Punta Gorda Sewer Master Plan    5-7 
 

Figure 5-5 Punta Gorda WWTP – Filter Feed Pumps with the Clearwell and Filters 
in the Background 

 

E) Tertiary Treatment – Disinfection: The filter effluent enters two 38,000-gallon chlorine 
contact tanks where chlorine gas is dosed for disinfection. The tanks are covered to reduce 
chlorine demand. 

F) Effluent Disposal Facilities: Treated effluent is pumped into an underground injection well 
with a maximum injection rate of 8,333 gpm. Three permanently installed centrifugal pumps 
are not currently connected to the plant’s emergency generator; when power outages occur, 
a diesel-operated bypass pump is used for injection. 



DRAFT 

Wastewater Treatment Plant Punta Gorda Sewer Master Plan    5-8 
 

Figure 5-6 shows the WWTP injection wellhead, and Figure 5-7 shows the injection well 
pumps and diesel-powered pump. 

Figure 5-6 Punta Gorda WWTP – Injection Wellhead 

 

 

Figure 5-7 Punta Gorda WWTP – Injection Well Pumps and Diesel-Powered 
Pump 

 



DRAFT 

Wastewater Treatment Plant Punta Gorda Sewer Master Plan    5-9 
 

G) Holding Ponds: Effluent not meeting permit requirements or excess flows during extreme 
weather events can be diverted to three on-site holding ponds that provide approximately 
60 MG of storage. Figure 5-8 shows the WWTP holding pond 

Figure 5-8 Punta Gorda WWTP – Holding Pond 

 

 

H) Aerobic Digestion: WAS is pumped from the clarifiers to one of four 50-foot-diameter 
tanks for aerobic digestion. The biosolids are held in the tank for 40 days to meet pathogen-
reduction requirements and to reduce the mass for easier disposal. Digested biosolids at 
approximately 2-percent solids are land-applied on site. When the groundwater table is too 
high, the biosolids can temporarily be stored in the digested sludge-holding tanks. 

Figure 5-9 shows the WWTP land application site. 



DRAFT 

Wastewater Treatment Plant Punta Gorda Sewer Master Plan    5-10 
 

Figure 5-9 Punta Gorda WWTP – Tractor Mowing the Land Application Site Field 